


Sieve Analysis (AASHTO T 27 & AASHTO T 11 / ASTM C 136 & C 117)

Resistance to Degradation of Small Size Coarse Aggregate by
Abrasion and Impact in the Los Angeles Machine (AASHTO T 96 / ASTM C 131)

Los Angeles Abrasion Loss, Grading A 17.30% 50 Max.

Resistance to Degradation of Coarse Aggregate by
Abrasion in the Micro-Deval Apparatus (CP-L 4211)

Micro-Deval Abrasion Loss, Gradation A

Specific Gravity and Absorption (AASHTO T 84 & T 85 / ASTM C 127 & C 128)
Bulk Specific Gravity:  
Bulk Specific Gravity @ SSD:  
Apparent Specific Gravity:   
Absorption:  

Soundness of Aggregate by Use of Magnesium Sulfate (AASHTO T 104 / ASTM C88)
Loss After Five (5) Cycles - Course Aggregate

Lightweight Pieces in Aggregate (AASHTO T 113 / ASTM C123)
Specific Gravity of Heavy Liquid = 2.0
Lightweight Pieces
Coal and Lignite (% of Total Lightweights) None

Clay Lumps and Friable Particles (AASHTO T 112 / ASTM C142)
Clay Lumps and Friable Particles
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Specifications
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No. 50 (300 m)
No. 30 (600 m)

1" (25.0 mm) 18

1

Sieve Size

1 1/2" (37.5 mm)
2" (50.0 mm)

EARTH ENGINEERING CONSULTANTS, LLC
Summary of Laboratory Testing

2025 Premier Stone - Laboratory Testing of 2-Inch Minus Aggregate

68

1/2" (12.5 mm)
3/4" (19.0 mm) 2

No. 8 (2.36 mm)

18% Max. 



Sieve Analysis (AASHTO T 27 & AASHTO T 11 / ASTM C 136 & C 117)

Resistance to Degradation of Small Size Coarse Aggregate by
Abrasion and Impact in the Los Angeles Machine (AASHTO T 96 / ASTM C 131)

Los Angeles Abrasion Loss, Grading A

Resistance to Degradation of Coarse Aggregate by
Abrasion in the Micro-Deval Apparatus (CP-L 4211)

Micro-Deval Abrasion Loss, Gradation A

Specific Gravity and Absorption (AASHTO T 84 & T 85 / ASTM C 127 & C 128)
Bulk Specific Gravity:  
Bulk Specific Gravity @ SSD:  
Apparent Specific Gravity:   
Absorption:  

Soundness of Aggregate by Use of Magnesium Sulfate (AASHTO T 104 / ASTM C88)
Loss After Five (5) Cycles - Course Aggregate

Lightweight Pieces in Aggregate (AASHTO T 113 / ASTM C123)
Specific Gravity of Heavy Liquid = 2.0
Lightweight Pieces
Coal and Lignite (% of Total Lightweights)

Clay Lumps and Friable Particles (AASHTO T 112 / ASTM C142)
Clay Lumps and Friable Particles

Project: 2025 Premier Stone - Laboratory Testing of Size 57 Aggregate
Date Received:
Project No.: 1255003A
Date:

January 8, 2025

January 2025
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No. 8 (2.36 mm)

ASTM C33 
Size 57 Aggregate

Specifications

No. 16 (1.18 mm)

No. 50 (300 m)
No. 30 (600 m)

1" (25.0 mm) 99

6

Sieve Size

1 1/2" (37.5 mm)
2" (50.0 mm)

EARTH ENGINEERING CONSULTANTS, LLC
Summary of Laboratory Testing

2025 Premier Stone - Laboratory Testing of Size 57 Aggregate

100 100

25 - 601/2" (12.5 mm)
3/4" (19.0 mm)

18% Max. 



Cement: Mountain Type I/II 440 g Premier Stone with Mountain Type I/II Cement 

Aggregate: Premier Stone - Crushed / Process Aggregates 990 g Cement Autoclave Expansion1 0.02 %

Aggregate 2: 0 g Cement Equivalent Alkalies1 0.6

Water 207 g

Cure 
Time Bar Reading Ref. Bar Rel. 

Length Change Average 
Change

Cure 
Time Bar Reading Ref. Bar Rel. 

Length Change Average 
Change

(mm) (mm) (mm) (%) (%) (mm) (mm) (mm) (%) (%)

1 7.654 8.006 0.352 -- 1 8.336 8.010 -0.326 0.194

2 7.886 8.006 0.120 -- 2 8.586 8.010 -0.576 0.202

3 7.778 8.006 0.228 -- 3 8.474 8.010 -0.464 0.198

1 7.854 8.012 0.158 -- 1 0.000 0.000 0.000 -0.063

2 8.082 8.012 -0.070 -- 2 0.000 0.000 0.000 0.028

3 7.980 8.012 0.032 -- 3 0.000 0.000 0.000 -0.013

1 7.870 8.012 0.142 0.006 1 0.000 0.000 0.000 -0.063

2 8.098 8.012 -0.086 0.006 2 0.000 0.000 0.000 0.028

3 7.994 8.012 0.018 0.006 3 0.000 0.000 0.000 -0.013

1 8.014 8.000 -0.014 0.069 1 0.000 0.000 0.000 -0.063

2 8.248 8.000 -0.248 0.071 2 0.000 0.000 0.000 0.028

3 8.150 8.000 -0.150 0.073 3 0.000 0.000 0.000 -0.013

1 8.174 8.002 -0.172 0.132 1 0.000 0.000 0.000 -0.063

2 8.408 8.002 -0.406 0.134 2 0.000 0.000 0.000 0.028

3 8.308 8.002 -0.306 0.135 3 0.000 0.000 0.000 -0.013

Effective Gauge Length (mm) = 250

Project: Premier Stone - Minus 2-inch and Size 67 Aggregates

Project No.: 1255003A

Date: January 2025

EARTH ENGINEERING CONSULTANTS, LLC

Mortar Composition

1Autoclave expansion and equivalent alkalis provided by supplier.

Longitudinal Expansion

Potential Alkali-Silica Reactivity of Aggregates (Mortar-Bar Method) (ASTM C1567)
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